19.10223

TEST REPORT

. . . LABNO: (IT) 19.10223
Tonucci Manifesto Design
via passeri 83 — 85 DATE IN: 26/2/2019
61121 Pesaro DATE OUT: 5/3/2019
PAGE: 10F3
ATTN: Sig.ra Masha Hilber Tonucci
Sample Description: | ART. FROSTED LEATHER
Color: ALL THE COLORS IN THE Item: /
* | CATALOGUE ’

Labeled Fiber Content: | LEATHER
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19.10223

UPHOLSTERED FORNITURE: SMOULDER RESISTANCE OF
Requested Test: MATERIALS - CALIFORNIA TECHNICAL BULLETIN 117-2013
SECTION 1

Laboratory Supervisor
Giovanni Moro

REMARKS

1. This report is intended for your exclusive use. Any copying or replication of this report to or
for any other person or entity, or use of our name or trademark, is permitted only with our
written permission.

2. Our report is limited to the test samples identified herein. The results set forth in this report
are not necessarily indicative or representative of the statistical quality or characteristics of
the lot from which a test sample was taken or any similar or identical product unless
specifically and expressly noted.

3. Our report includes all the tests requested by you and the results thereof. You shall have
thirty days from receipt of this report to request additional testing of the samples or to notify
us of any errors or omissions relating to our report; provided, however, such notice shall be
in writing and shall specifically address the issue you wish to raise. A failure to raise such
issue within the prescribed time shall constitute your unqualified acceptance of the
completeness of this report, the tests conducted and the correctness of the report contents.

4. Information contained in this report will be sent to the final client according to the procedure
established in his manual or for Lab Procedure.

5. The client is responsible for the sampling, the shipment and the delivery of the sample.
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19.10223

Testing date: From: 26/2/2019 To: 5/3/2019
TEST UPHOLSTERED FORNITURE: SMOULDER RESISTANCE OF MATERIALS
METHOD CALIFORNIA TECHNICAL BULLETIN 117-2013 SECTION 1

COVER FABRIC TEST

TEST CHAR LENGTH TRANSITION TO OPEN THE SAMPLE CONTINUES
SAMPLE (mm) FLAMING TO SMOULDER AFTER 45
MINUTES TEST DURATION
. 0 NO NO
2. 0 NO NO
0 NO NO

CONCLUSION: THE COVER FABRIC PASSES THE TEST

PASS / FAIL CRITERIA

1. A single mock-up test specimen fails to meet the requirements of this test procedure if any of the following criteria
occurs:
a) The mock-up test specimen continues to smolder after the 45 minute test duration;

el

b) A vertical char length (measured as specified in step 11.9 of ASTM E1353-08a ) of more than 1.8 inches (45 mm)
develops on the cover fabric.
¢) The mock-up test specimen transitions to open flaming.

2. The cover fabric passes the test if three initial mock-up specimens pass the test, i.e., the cigarettes burn their full
length and the mock-ups are no longer smoldering.

3. If more than one initial specimen fails, the cover fabric fails the test.
4. If any one of the three initial specimens fails, repeat the test on additional three specimens.

5. If all three additional specimens pass the test, the cover fabric passes the test. If any one of the additional three
specimens fails, the cover fabric fails the test.

***END OF REPORT***
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